Parts Information:
E A LE Contractor’s Table Saw @315mm 230V
Model No: TS12CZV2

67 68 69 70 11

72
= N N (=
13
ﬁ-@\ 74
%@, 7
76 79 80 81 82 83 84 85 86
| 11
66 | 78
5~ = \ ‘
64 o les:
63 N g }
A
~_ | ! !
[:]
62 S !
61| 2 ﬁ\ s> ] gt
2\ | e s
59 | 33 [
: R . Do e
e e ~— i 5.100 99
T o Y T~ SR
Woss) Al . | ®102 23 108~ 108 .
56 ! @ -~ ~.
54 +52 L o 103[ 105 107 . ~.
53 ! 51 = ~ - N 106 5
50 h i & -4 & !
. 14 L ) | 109
48 - 110
41 o
4 o= 31 a
Sog) 4/ /! L 30 —
40 29 oT
A 39/38// 36] 3534 s o
31/ 2 -
4 33 27 114\113 ~
3 o 26 1k 112 111
Cogl o 24 25
23 =S
N 2
21 -
/ 20 3
17 19 L
46/ 45/44] 43 o <4
17 ol
o 16 6 o
15 o o gl
g 14 ke b &
13 0
L}
i -]
\ o
g
124
125
12
11 7 o 0¥
10 o T
e 1% e o 3
_ o
£ \@.
T @q 126 .
o/ 8/ 1/ s : o’
3 3/ 2 / % °
)| o
4

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product.

WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim.

Sealey Group, Kempson Way, Suffolk Business Park, Bury St Edmunds, Suffolk. IP32 7AR

l 01284 757500 | .ﬁ 01284 703534 | @ sales@sealey.co.uk | www.sealey.co.uk

TS12CZV2 Issue 2 PL 9/03/18

Page 10of 3



Parts Information:
E A LE Contractor’s Table Saw @315mm 230V
Model No: TS12CZV2

Item | Part No. Description Item | Part No. Description
1| Ts12cZVv2-01 LEG SUPPORT "B" 35 | TS12CZV2-35 RIVING KNIFE
2 | Ts12czVv2-02 SHORT BEAM 36 | TS12CZV2-36 TURNING SPRING
3 | Tsi2czv2-03 LONG BEAM 37 | TS12CZV2-37 TURNING PLATE ASSY(PLATE & BLOCK)
4 | TS12CZV2-04 RUBBER FOOT 38 | TS12CZV2-38 PRESSING BOARD FOR KNIFE
5 | TS12CZV2-05 SUPPORTING LEG 39 | TS12czv2-39 SMALL PREVENTION BOARD
6 | TSI2CZV2-06 WHEEL AXLE 40 | NLN12S NYLOC NUT M12 ZINC DIN 985 (SINGLE)
7 | TS12cZV2-07 LARGE WHEEL 4 | MSP422S MACHINE SCREW PAN HEAD PHILLIPS
8 | TS12czv2-08 BASE FOR WHEEL (LEFT SIDE) M4x22mm
9 | TS12CZV2-09 FIXED RING 13mm 42 | TS12CZV2-42 FLANGE,INNER
10 | NLN6S NYLOC NUT M6 ZINC DIN 985 (SINGLE) 43 | TS12CZv2-43 LONG SUPPORTING POLE
| Tsizczva REPAIR WASHER 6rmm x 20 44 | MSP410.S MACHINE SCREW PAN HEAD PHILLIPS
M4x10mm
12 | sS6165 HEX HEAD SET SCREW M6x16mm SINGLE
45 | FWMA4S FLAT WASHER M4 SINGLE
13 | TS12CZV2-13 RD HEAD S/T SCREW M4X25
46 | TS12CZV2-46 GUARD
14| TS12CZV2-14 CK-3-1G SWITCH
47 | TSI12CZV2-47 BODY COVER ASSY
15 | TS12CZV2-15 FILLER
48 | NLN5S NYLOC NUT M5 ZINC DIN 985 (SINGLE)
16 | S5410.5 HEX HEAD SET SCREW M4x10mm SINGLE
49 | TS12CZV2-49 FIXED NUT FOR BLADE
177 | SWM4.SB SPRING WASHER M4 BLACK (SINGLE)
50 | TS12CZV2-50 FLANGE,OUTER
18 | TS12CZV2-18 BODY COMPONENTS ASSY
51 | TS12CZV2-51 BLADE 40TPI
19 | TS12CZV2-19 PERCH
52 | TS12CZV2-52 LEFT HAND SIDE ASSEMBLY
20 | TS12CZV2-20 PERCH PAN
53 | TS12CZV2-53 SPRING
21 | TS12CZVv2-21 PUSHING PLATE
54 | FWM8S FLAT WASHER M8 SINGLE
22 | TS12CZV2-22 PIN 5x20mm
55 | RW619.S REPAIR WASHER M6x19 (SINGLE)
23 | CBN630.S COACH BOLT M6x30mm (SINGLE)
56 | TS12CZV2-56 SHAFT SCREW "A"
24 | SN6S STEEL NUT M6 ZINC DIN934 (SINGLE)
57 | TS12CZV2-57 KNOB M6
25 | TS12CZV2-25 CONNECTION ROD
58 | SS816.5 HEX HEAD SET SCREW M8x16mm SINGLE
26 | SN8S STEEL NUT M8 ZINC DIN934 (SINGLE)
59 | MSP510.S MACHINE SCREW PAN HEAD PHILLIPS
27 | TS12CZV2-27 LIMITING PLATE
M5x10mm
28 | TS12CZv2-28 POINTER 60 | SWM5S SPRING WASHER M5 ZINC (SINGLE)
29 | TS12CZv2-29 SQUARE MAT 61 | FWM5S FLAT WASHER M5 SINGLE
30 | NLN8S NYLOC NUT M8 ZINC DIN 985 (SINGLE) o2 | TS1202 V62 SUPPORTING PLATE
31 | TS12CZV2-31 FIXING SCREW FOR MOTOR o3 | Ts1202v2-63 SLIDING GUIDE
32 | TS12CZV2-32 BLOCK RING 10mm 64 | TS12CZV2-64 WORKING BOARD FOR ANGLE RULER
33 | TS12czv2-33 BODY SCALEBOARD ASSY o5 | TS1202V208 ANGLE RULER
34 | TS12CZV2-34 KNIFE BASE PLATE 6 | TS12c2v2-66 SHAFT SCREW 'B"

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product.
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim.

Sealey Group, Kempson Way, Suffolk Business Park, Bury St Edmunds, Suffolk. IP32 7AR

I 01284 757500 | |ﬁ 01284 703534 | @ sales@sealey.co.uk | www.sealey.co.uk

Page 2 of 3 TS12CZV2 Issue 2 PL 9/03/18



Parts Information:
E A LE Contractor’s Table Saw @315mm 230V
Model No: TS12CZV2

Item | Part No. Description Item | Part No. Description
67 | TS12CZV2-67 EXTENSION TABLE 98 | SS612.S HEX HEAD SET SCREW M6x12mm SINGLE
68 | MSP414.S MACHINE SCREW PAN HEAD PHILLIPS 99 | TS12CZV2-99 SUPPORT
Maxi4mm (SINGLE) 100 |TSI2CZV2100 | GAUGE
69 | TS12CZV2-69 HUGE REPAIR WASHER M5 101 | CBN1235S COACH BOLT M12x35mm (SINGLE)
70 | TS12CZV2-70 BLADE SHEILD 02 | Ts12CZ V2102 MAT KNOTS
71| Ts12Czv2n SAFETY GUARD,LEFT SIDE 103 | SS618S HEX HEAD SET SCREW M6x18mm SINGLE
72 | MSP6255S MACHINE SCREW PAN HEAD PHILLIPS 04 | TSI2CZV2-104 PIN Mdxa
M6x25mm
105 | TS12CZV2-105 ADJUSTMENT SHIM
73 | TS12CZV2-73 SAFETY GUARD, RIGHT SIDE
106 | TS12CZV2-106 BUSH
74 | NLN4S NYLOC NUT M4 ZINC DIN 985 (SINGLE)
107 | TS12CZV2-107 MOTOR ADJUSTMENT PLATE
75 | MSC516.S CSK PHILLIPS MACHINE SCREW M5x16
(SINGLE 108 | TS12CZV2-108 MOTOR (LG1800S3M-2)
- TABLE INSERT - | TS12CZV2108A CAPACITOR (NOT SHOWN)
27 [ Tsizczva7e WORKING TABLE - | Ts12czv2108B MOTOR TERMINAL BOX (NOT SHOWN)
78 | Msceles CSK PHILLIPS MACHINE SCREW M6x16 109 | TS12CZV2-109 PANEL ASSEMBLY, RIGHT SIDE
(SINGLE 10 | TS12CZV2-110 LOCKING SHAFT
79 | TS12CZV2-79 DUST HOSE m | TS12CZV2-111 ANGLE GAUGE
80 | TS12CZV2-80 BRACKET FOR HOSE 12 | TS12CZV2-112 HAND WHEEL
81 | TS12cZV2-81 FENCE 13 | SS8255 HEX HEAD SET SCREW M8x25mm SINGLE
82 | HHB660.S HEX HEAD BOLT M6x60mm SINGLE 14 | TS12CZV2-114 HEIGHT GAUGE
83 | TS12CZV2-83 JAM 15 | TS12CZV2-115 LABEL FOR HAND WHEEL
84 | TS12CZV2-84 HOSE BASE 16 | TS12CZV2-116 HAND WHEEL KNOB
85 | MSC540.5 CSK PHILLIPS MACHINE SCREW M5x40 17 | SCB860.SB SOCKET HEAD CAP SCREW M8x60 BLACK
(SINGLE 18 | TS12CZV2-118 LEVER
86 | TS12CZV2-86 SMALL HANDLE 19 | TS12CZV2-119 "L" SHAPED PIN
87 | TS12CZV2-87 PLATE 120 | TS12CZV2-120 SUPPORTING POLE
88 | TS12CZV2-88 SLIDING PLATE 121 | TS12CZV2-121 LIMITING BOARD
89 | TS12CZV2-89 SPRING PLATE 122 | TS1202V2-122 HANDLE ROD
90 | TS12CZV2-90 PRESSING HANDLE 123 | TS12CZV2-123 WRENCH
91 | TS12CZV2-91 CSK MACHINE SCREW M3X12 124 | TS12CZV2-124 HANDLE SHAFT
92 | TS12CZV2-92 PLASTIC SCREW(2.9 x 6) 125 | TS12CZV2-125 BRACKET, PULLING HANDLE
93 | TS12CZNV2-93 GAUGE 126 | TS12CZV2-126 BASE FOR WHEEL (RIGHT SIDE)
94 | TS12CZV2-94 KNOB FOR SHAFT — | TS12CZV2-127 GUIDE BAR (NOT SHOWN)
95 | TS12CZV2-95 HANDLE SHAFT — | TS12cZV2-128 MOTOR MOUNTING PLATE (NOT SHOWN)
96 | TS12CZV2-96 GAUGE RIGHT SIDE - | TS12CZV2-RF RIP FENCE ASSEMBLY (NOT SHOWN)
97 | TS12CZV2-97 GUIDE

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product.
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim.

Sealey Group, Kempson Way, Suffolk Business Park, Bury St Edmunds, Suffolk. IP32 7AR

I 01284 757500 | |ﬁ 01284 703534 | @ sales@sealey.co.uk | www.sealey.co.uk

Page 3 of 3 TS12CZV2 Issue 2 PL 9/03/18



